SERVICE HATCH, BELT
Názov
POS
PART NO
QTY
Cena
50
FRONT FRAME, 200 SER
POS:
1
PART NO:
A21655
QTY:
1
 
3 138,28
51
DRIVE MOTOR, FRONT,
POS:
2
PART NO:
A46243
QTY:
2
 
759,40
52
REAR PART, FRONT FRA
POS:
3
PART NO:
A21672
QTY:
1
 
 
53
HYDRAULIC OIL TANK,
POS:
4
PART NO:
A419558
QTY:
1
 
705,00
54
SEAT BASE, ASSEMBLY,
POS:
5
PART NO:
A36672
QTY:
1
 
597,08
55
BOTTOM PLATE, BATTER
POS:
6
PART NO:
A419655
QTY:
1
 
80,68
56
PARKING BRAKE, ASSEM
POS:
7
PART NO:
A36723
QTY:
1
 
133,48
57
SERVICE HATCH, BELT
POS:
8
PART NO:
A420143
QTY:
1
 
23,40
58
ARTICUL. BEARING GE3
POS:
9
PART NO:
64273
QTY:
2
 
 
59
GREASE NIPPLE R 1/8
POS:
10
PART NO:
72798
QTY:
2
 
 
60
COVER, BATTERY HOUSI
POS:
11
PART NO:
A418599
QTY:
1
 
 
61
MOUNTING BRACKET MUL
POS:
12
PART NO:
A419782
QTY:
1
 
 
62
PROTECTIVE PLATE, 20
POS:
13
PART NO:
A418651
QTY:
1
 
 
63
DIPSTICK L=230 HYDR.
POS:
14
PART NO:
A48010
QTY:
1
 
24,36
64
HEXAGONAL DRAIN PLUG
POS:
15
PART NO:
64352
QTY:
1
 
 
65
CONTROL VALVE, BOOM,
POS:
16
PART NO:
A36616
QTY:
1
 
 
66
LOCKING PLATE, STEER
POS:
17
PART NO:
A421029
QTY:
1
 
 
67
CARRIAGE BOLT M8*30
POS:
18
PART NO:
74874
QTY:
1
 
 
68
NUT M8 NYLOC DIN 98
POS:
20
PART NO:
72320
QTY:
1
 
 
69
HEXAGONAL NUT M8 DI
POS:
21
PART NO:
72319
QTY:
5
 
 
70
WASHER M8 A8
POS:
22
PART NO:
73122
QTY:
2